

CONFIDENT AMAZE, TRIVANDRUM							
CUBE TEST RESULT							
SL NO	DATE OF CASTING	DESCRIPTION	GRADE OF CONCRETE	PERMISSIBLE COMPRESSIVE STRENGTH (N/mm2)		CHARACTERISTIC COMPRESSIVE STRENGTH (N/mm2)	
1	13/05/26	5TH FLOOR COLUMN -TI	M35	23.33	35	25.33	35.69
2	13/02/26	1ST FLOOR COLUMN-T2	M35	23.33	35	24.59	36.14
3	14/05/26	5TH FLOOR COLUMN -TI	M35	23.33	35	24.44	35.85
4	14/05/26	1ST FLOOR COLUMN-T2	M35	23.33	35	25.33	35.85
5	15/05/26	5TH FLOOR COLUMN -TI	M35	23.33	35	25.18	37.03
6	15/05/26	1ST FLOOR COLUMN-T2	M35	23.33	35	25.18	37.18
7	18/05/26	5TH FLOOR COLUMN -TI	M35	23.33	35	25.03	35.85
8	18/05/26	1ST FLOOR COLUMN-T2	M35	23.33	35	25.03	35.85
9	25/05/26	STP BASE SLAB	M30	20	30	22.51	33.77
10	26/05/26	STP BASE SLAB	M30	20	30	22.07	34.22